
NH3
TREATMENT PROCESSES FOR THE REMOVAL OF

Ammonia  
FROM MUNICIPAL WASTEWATER

2406_E-cov_00.qx4  5/24/03  11:39  Page 1



National Library of Canada cataloguing on publication data

Main entry under title:

Treatment processes for the removal of ammonia 
from municipal wastewater 

Issued also in French under title: Procédés de traitement pour 
l’enlèvement de l’ammoniac des eaux usées municipales.
Includes bibliographical references.
ISBN 0-662-33551-1     
Cat. no. En40-880/2003E

1. Sewage – Purification – Nitrogen removal.
2. Sewage – Purification – Handbooks, manuals, etc.
3. Sewage disposal plants – Upgrading.
4. Ammonia.
I. Hydromantis Inc.
II. AXOR Experts-Conseils Inc.
III. Canada. Environment Canada.
[...]
to the continuous-flow mode of traditional
activated sludge process operation, SBRs operate
in a discontinuous, variable-volume fill-and-draw
mode. The process biomass cycles through
alternating anoxic, anaerobic and aerobic
conditions in the biological reactor. Furthermore,
biological treatment and sludge sedimentation
and decanting occur in the same basin but in
alternating sequences involving complete mix
conditions during the react phase and quiescent
conditions during the sedimentation phase.
This eliminates the requirement for an external
secondary clarification stage and RAS stream. Air
for the nitrification process is supplied through
fine-bubble membrane diffusers, coarse-bubble
aerators or a jet aeration system. The sequential
operating phases of the SBR process are listed in
Table 5.1 and depicted in Figure 5.4

(Hydromantis, Inc. and SBR Technologies Inc.,
1998).

As with any suspended-growth nitrification
system, an appropriate aerobic SRT must be
designed for. Accordingly, consideration is given
only to the relative time that the mixed liquor is
maintained in aerobic mode.

5.1.3.1.4   Membrane Bioreactor

The MBR technology represents an advanced
activated sludge wastewater treatment process that
is capable of producing a suspended solids-free,
tertiary-quality effluent. The process combines
a biological reactor with a membrane filtration
system for retention of the activated sludge.
The most common MBR process configuration
utilized for the treatment of domestic wastewaters
involves direct filtration of mixed liquor by
immersed microfiltration or ultrafiltration
membranes (Trussell et al., 2000). The process
eliminates the need for an external solid/liquid
separation stage, such as secondary clarification
with the RAS system, and filtration. Hollow fibres
and flat sheet membranes have been employed in
this in situ filtration configuration. Both designs
rely on dedicated aeration systems below the
membrane modules for membrane surface

47ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 

Figure 5.3 Schematic of a Typical Oxidation Ditch Process (USEPA, 1993)

2406_E000-178_00.qx4  5/27/03  8:38  Page 47



ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 48

Figure 5.4 Schematic of a Typical SBR Process Cycle

(Hydromantis, Inc. and SBR Technologies Inc., 1998)

Table 5.1 Sequencing Batch Reactor Operating Phases

Phase Operations

1. Static fill Influent introduced to idle basin

2. Mixed/react fill Influent flow continues while mixing by aeration initiated

3. React Influent flow stops while aeration and mixing continue 

4. Settle Aeration and mixing stopped and clarification commences

5. Decant Clarified supernatant is decanted

6. Idle Basin on standby, excess waste sludge is removed, and reactor 
is awaiting refilling and a repeat of phases 

2406_E000-178_00.qx4  5/27/03  8:38  Page 48



scouring and control of fouling and filtrate flux.
Air required to sustain the biological nitrification
process is supplied separately through fine-bubble
diffusers. Maintenance of an acceptable filtrate
flux requires cleaning of the membranes with
chemicals. This involves regular in-place cleaning
and occasional more intensive and extensive
cleaning of the membranes in an external cleaning
tank (WERF, 2000).

Very high mixed liquor solids concentrations
of 10 000–20 000 mg/L can be maintained in
the MBR process with immersed membranes.
Unlike conventional activated sludge systems,
solid/liquid separation in the MBR process
does not rely on biomass settling properties. The
concentrated activated sludge permits elevated
design loading rates and compact MBR process
designs. The process is typically operated at long
SRTs (i.e., >15 days) and low F:M ratios to
enhance filtration performance, so nitrification is
typically readily achieved even under cold-climate
operating conditions. Immersed membrane-based
processes typically involve recirculation of mixed
liquor from below the membrane modules to the
inlet area of the bioreactor to prevent difficulties
with biomass buildup and clogging (Crawford
et al., 2000). Directing this recycle flow to a
preanoxic zone enables total nitrogen control and
recovery of alkalinity through denitrification.

The MBR process with the most widespread
application in North America for the treatment
of domestic wastewaters is the proprietary
ZenoGemR process developed and marketed
by Zenon Environmental Inc., with over 100
installations for wastewater flow rates ranging
mainly between 10 and 200 m3/d (WERF, 2000).
A number of applications with higher wastewater
flow rates of between 1000 and 7600 m3/d have
recently been installed (i.e., since 1997), the
largest being in Powell River, B.C. (Crawford
et al., 2000). Designs have been prepared for flow

rates of up to 40 000 m3/d (8.8 MIGD), and
construction is under way for this large ZenoGem
application in Europe.

The ZenoGem process utilizes hollow fibre
membranes that are loosely held between module
support frames with integral coarse-bubble
aerators and permeate withdrawal lines. The
process is driven by a slight vacuum using
permeate pumps to draw treated effluent into the
hollow fibres, which are immersed in the mixed
liquor. A filtrate flux of 25 L/m2 per hour is
typically used as an average design level. Figure
5.5 shows a schematic of a typical ZenoGem plant
(i.e., modification of a schematic from Zenon
Environmental Inc.).

Additional details on MBR process design
and operational considerations and experiences
are described in recently reported literature
(Crawford et al., 2000; Fernandez et al., 2000;
Trussell et al., 2000; WEF, 2000a; WERF, 2000).

5.1.3.2 Aerated Lagoon Processes
Aerated lagoons and aerated facultative lagoons
are low-rate suspended-growth processes that
utilize mechanical systems for aeration and are
typically operated in a continuous-discharge
mode. Aerated lagoon-based MWWTPs offer the
potential for nitrification and effective ammonia
control under ideal conditions, including warm
process temperatures and relatively long HRTs
in the aerated cells (USEPA, 1993). However,
aerated lagoons and aerated facultative lagoons
are susceptible to seasonal effects in cold-climate
applications that are typical in Canada, resulting
in significantly lower ammonia removal (OMOE
and Environment Canada, 1993; NovaTec
Consultants Inc., 1996). Consequently, effluent
total ammonia-nitrogen concentrations exceeding
5 mg/L have been reported for continuous-
discharge aerated lagoon and aerated facultative
lagoon systems in Canada during wintertime and

49ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 

2406_E000-178_00.qx4  5/27/03  8:38  Page 49



springtime (OMOE and Environment Canada,
1993; NovaTec Consultants Inc., 1996).
Therefore, to consistently achieve target effluent
discharge ammonia concentrations of less than
5 mg/L in cold-climate applications, if necessary,
provision must be made for an add-on tertiary
treatment stage for year-round nitrification in
continuous-discharge mode or for long-term
effluent storage and polishing permitting
controlled annual discharge in autumn.

5.1.3.2.1   Aerated Lagoons

Aerated lagoon wastewater treatment processes
comprise one or more treatment cells that are
oxygenated using mechanical devices such as
surface mechanical aerators or diffused air supply
systems. A quiescent zone is provided in the
vicinity of the aerated lagoon outlet to allow for
settling of suspended solids. Aerated lagoons are
smaller and deeper than conventional facultative
lagoons but are aerated and mixed to a greater

extent and offer a higher degree of process
control. Aerated lagoon cells can be operated
either under complete mix conditions, which
enhances nitrification, or with only partial mixing,
whereby some settling of suspended solids occurs.
Primary treatment is not required upstream of
aerated lagoon processes; however, preliminary
treatment is typically employed.

5.1.3.2.2   Aerated Facultative Lagoons

Aerated facultative lagoons typically consist of
a series of mechanically aerated, incompletely
mixed cells wherein the biodegradation of most
of the wastewater organics occurs, followed by a
facultative polishing cell for settling of suspended
solids and additional effluent treatment. Reaction
mechanisms and interactions within facultative
lagoons are more complex than in completely
mixed aerated lagoons due to the presence of
a benthic zone consisting of settled sludge
deposits that undergo anaerobic decomposition,

ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 50

Figure 5.5 Schematic of an Immersed Membrane-Based MBR
Treatment Process

Wastewater
Influent

Anoxic 
Tank

Aerobic Bioreactor Permeate
Pumps

Treated 
Water

Clean in
Place
Tank

Air Blowers

Concentrate
or Sludge

Mixed Liquor
Recirculation

2406_E000-178_00.qx4  5/27/03  8:38  Page 50



particularly during warm temperature conditions.
This can lead to the solubilization and release
of total ammonia-nitrogen during springtime,
following cold wintertime operations with
reduced sludge activity and extended periods of
ice cover. Unlike conventional facultative lagoons,
which rely on photosynthesis by algae and some
surface reaeration for the supply of oxygen to
support biodegradation, aerated facultative
lagoons rely largely on mechanical aeration for
the supply of oxygen. Primary treatment is not
required upstream of aerated facultative lagoon
processes.

5.1.4 Attached-Growth Nitrification

Processes

Attached-growth nitrification processes can
typically produce year-round effluent ammonia
concentrations of 1–3 mg/L (Metcalf & Eddy,
1991). They can include either single-stage
biological treatment for combined carbon and
ammonia oxidation or a two-stage arrangement
involving a separate downstream nitrification
stage (i.e., tertiary nitrification, where the influent
cBOD5:TKN ratio is typically <1.0 and the soluble
BOD5 concentration is <12 mg/L) (WEF and
ASCE, 1992, 1998; USEPA, 1993). The initial
high-rate carbon oxidation stage preceding an
attached-growth tertiary nitrification stage can
involve either suspended-growth or attached-
growth secondary treatment.

Attached-growth processes are biological
treatment systems that rely on microorganisms
that are attached to inert support material. The
microorganisms developed on the surface of the
media are referred to as a biofilm.

Attached-growth systems are traditionally known
for their capacity to accommodate short periods
of peak load variations and their higher resistance
to toxicity events. Due to the physical attachment
of the microorganisms to the media, the biomass

is less susceptible to microorganism flush
during hydraulic peaks and low-nutrient periods,
compared with suspended-growth biomass.
The biological conversion and oxidation of
organic matter and ammonia by the biomass
rely on diffusion inside the biofilm. In the case
of nitrification, the diffusion of ammonia and
oxygen into the biofilm is particularly important.
Thus, the contact efficiency between wastewater
components, available oxygen and the biofilm
surface must be favoured.

A number of attached-growth processes may be
applied to achieve ammonia removal in single- or
two-stage combinations. Some of these processes
have many installations that have operated
for several years, and others are emerging
technologies with significant potential for efficient
nitrification. This section covers up-to-date
attached-growth technologies that have shown
consistency and success in achieving nitrification.
These technologies include trickling filters, RBCs,
aerobic fixed-bed reactors (BAF), including
Biofor and Biostyr processes, aerobic mobile-bed
reactors, including fluidized beds and moving-bed
biofilm reactor (MBBR), recirculating and
intermittent sand filters and constructed wetlands.
Additional details on process characteristics related
to the respective technologies described in this
section are provided in Appendix A.

5.1.4.1   Trickling Filters
The trickling filter process is an aerobic attached-
growth reactor in which a fixed solid medium is
used to support the growth of an active biological
film. The primary settled and/or screened
wastewater is pumped and distributed on the
top surface of the medium coated with biological
growth through which the water percolates
downward to the underdrain. Removal of
suspended and soluble organic matter and TKN
occurs by sorption and aerobic assimilation by the
biofilm. The oxygen requirement for the aerobic

51ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 

2406_E000-178_00.qx4  5/27/03  8:38  Page 51



treatment is provided from natural draft or air-
forced circulation fans through the interstices
of the filter medium. Growth of the biofilm
increases as the influent organic load and strength
increase and until a maximum effective thickness
is reached. The excess biofilm growth is sloughed
off during filter operation on a continuous or
periodic basis. The treated effluent from the
trickling filter contains solids with good settling
characteristics, and final clarification of the filter
effluent is required to settle and collect the
sloughed biomass from the medium prior to
effluent disinfection or final discharge. 

Trickling filters have been used for BOD5

removal, BOD5 removal and nitrification, and
tertiary nitrification. In the case of combined
BOD5 removal and nitrification, referred to as a
single-stage nitrification process, one trickling
filter is typically used with various filter effluent
recirculation patterns to satisfy wetting media
efficiency and optimal hydraulic and volumetric
load rates. Tertiary nitrification, referred to as
two-stage, involves a secondary-treated effluent
with low BOD5 content and high total ammonia-
nitrogen. The secondary effluent may originate
from a previous trickling filter or other biological
treatment, such as rotating biological reactor or
activated sludge. A two-stage trickling filter with
an intermediate clarification unit permits high
BOD5 loading rates for influent contaminant
removal in the first filter and produces a clarified
low BOD5 and high total ammonia-nitrogen
influent for tertiary nitrification in the second
filter. Recirculation of the first and second
trickling filter effluents is used for wetting and
load rate optimal efficiencies. Figure 5.6 presents
a schematic of single-stage and two-stage trickling
filters with typical recirculation lines.

The hydraulic component of the trickling filter is
comparable to a vertical plug flow; consequently,
the biomass growth through the depth of the

filter is a function of the substrate available. The
biofilm developed on the medium of the tricking
filters is typically stratified with the fast-growing
heterotrophic organisms in the upper zone of the
filter associated with BOD5 removal and the slow-
growing autotrophic nitrifiers in the lower zone
of the filter associated with low BOD5 levels and
nitrification activity (WEF, 2000b).

The nitrification process in the trickling filter
system is sensitive to nutrient diffusion efficiency
in the layer of biofilm covering the medium,
cBOD5:TKN ratio, level of total and soluble
influent BOD5, oxygen availability, total ammonia-
nitrogen concentration and temperature. The
rate of nitrification is influenced by the type of
medium used, the hydraulic and organic loading
rates, and ventilation.

5.1.4.2 Rotating Biological Contactors
The RBC is a treatment system that takes
advantage of aerobic biofilm attached growth.
The primary settled and/or screened influent is
evenly distributed along the inlet side of the first
RBC unit(s), as shown in Figure 5.7. The influent
then enters the first pass of the RBC system.
Each biological contactor consists of a cylindrical
synthetic media bundle mounted on a horizontal
rotating shaft partially submerged (~40%
submergence) in a holding tank (USEPA, 1993;
[...]
customizable equipment and materials database
to generate planning-level estimates of life cycle
cost, project cost, total construction cost (i.e.,
including all civil works, site preparation, site
electrical, yard piping, instrumentation and

ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 88

2406_E000-178_00.qx4  5/27/03  8:38  Page 88



control, etc.) and total O&M costs (i.e., including
operations, maintenance, materials, chemicals
and energy at $0.10/kWh). The program used
the defined design flow rate and wastewater
characteristics (Table 5.2) as input parameters.
Costs associated with administration and
laboratory buildings and labour were not included
in the reported estimates.

Owing to the many factors that can have
an impact on system designs and costs on a 
case-by-case basis and the different sources of
information and bases that were used for
the generation of the rough cost estimations
reported in this section, the reader is cautioned
not to draw general conclusions regarding the
relative cost-effectiveness of one type of process
versus another. The design requirements and costs
of biological treatment processes are site specific.

5.5.2 Costs for New Nitrification

Process Installations

The stand-alone nitrification processes for which
cost information was obtained or determined for
Scenario 1 include:
� activated sludge (estimated by CapdetWorksTM)

• single-stage nitrification

• two-stage (high-rate activated sludge plus
nitrifying activated sludge processes);

� extended aeration activated sludge (estimated
by CapdetWorksTM);

� biological nutrient removal plant (calculated by
cost-capacity equations)

• new plant and existing plant upgrade
alternatives;

� oxidation ditch (provided by vendor);

� SBR (calculated);

� MBR (vendor)

• single-sludge nitrification plus denitrification
design;

� aerated submerged fixed-bed (BAF) (vendor)

• two-stage design;

� trickling filter (vendor and CapdetWorksTM)

• two stages, with an intermediate clarifier;

� RBC (vendor and CapdetWorksTM)

• single-stage and two-stage, with an
intermediate clarifier;

� SBC (vendor)

• single-stage without an intermediate clarifier;

� MBBR (vendor)

• two stages without an intermediate clarifier;
and

� fluidized-bed reactor (vendor)

• tertiary nitrification.

The add-on tertiary nitrification processes for
which information was obtained or predicted for
Scenario 2 include:
� aerated submerged fixed-bed (BAF) (vendor);

� trickling filter (vendor);

� RBC (vendor); and

� SBC (vendor).

The stand-alone nitrification process for which
cost information was determined for Scenario 3
includes:
� new extended aeration activated sludge

plant (CapdetWorksTM); and

� lagoon retrofit to include an extended aeration
activated sludge plant (cost curves for Sutton

89ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 

2406_E000-178_00.qx4  5/27/03  8:38  Page 89



Process in OMOE and Environment Canada,
1993).

The add-on tertiary nitrification processes for
which information was obtained under Scenario 4
include:
� trickling filter (CapdetWorksTM);

� RBC (CapdetWorksTM);

� intermittent sand filter (calculated
and estimated from cost equations and
cost curves, respectively);

� recirculating sand filter (vendor); and

� constructed wetlands (not based specifically on
Scenario 4 conditions; see Section 5.5.2.1).

It is noted that in addition to achieving virtually
complete nitrification, the oxidation ditch, SBR
and MBR process designs can accomplish nitrate
removal by denitrification owing to the presence
of anoxic zones. The MBR process offers the
additional benefit of producing a tertiary-treated
effluent quality.

Summaries of the capital and O&M cost
information obtained from vendors of the
alternative nitrification processes are tabulated
in Table 5.3, under the applicable scenarios.
Specific remarks, including assumptions, design
and cost bases, and process characteristics, are
included in the last column entitled “Remarks.”
Cost information that was determined by
published cost-capacity curves/equations or by
CapdetWorksTM has been summarized in Tables
5.4 and 5.5, respectively.

CapdetWorksTM estimates of total construction
cost and total annual O&M cost were used to
prepare cost-capacity curves based on design
average wastewater flow rates of 1 MLD, 25

MLD and 100 MLD (i.e., representing small-,
medium- and large-sized plants, respectively) for
the entire liquid train of a nitrifying MWWTP.
Figures 5.28 and 5.29 show the total construction
cost curve and the total annual O&M cost curve,
respectively. The generic liquid train includes an
influent pump station, preliminary and primary
treatment, single-stage nitrifying activated sludge
secondary treatment, interstage pumping, tertiary
filtration and ultraviolet disinfection. The
medium-strength wastewater characteristics
defined under Scenario 1a in Table 5.2 were
used as a basis.

5.5.2.1 Costs of Constructed Wetlands for
Lagoon Effluent Posttreatment

Another option for consideration in the
posttreatment of lagoon process effluents is
constructed wetlands technology. The application
of this technology is highly site specific and
requires engineering design by specialized
consultants. Reported cost information was
cited, as described below.

The major items in the capital costs for both
types of constructed wetlands, FWS and VSB,
should include land costs, site investigation,
clearing and grubbing, excavation and earthwork,
liner, media, aquatic plants, vegetation
establishment, inlet structures, outlet structures,
fencing, miscellaneous piping and pumps,
engineering services, legal and contingencies
(USEPA, 2000). The majority of the costs
identified are related to the surface area design
of the constructed wetland. The major capital
cost differences between FWS wetlands and VSBs
are for the media and the aquatic plants. Site
characteristics and climate conditions significantly
affect the constructed wetlands system capital
costs. Topography of the area and soil conditions

ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 90

2406_E000-178_00.qx4  5/27/03  8:38  Page 90



91ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 

Figure 5.28   Total Construction Cost Curve for the Liquid Train of a
Nitrifying Activated Sludge Process-Based MWWTP Based
on CapdetWorksTM Estimates

Figure 5.29   Total Annual O&M Cost Curve for the Liquid Train of a
Nitrifying Activated Sludge Process-Based MWWTP Based
on CapdetWorksTM Estimates

2406_E000-178_00.qx4  5/27/03  8:38  Page 91



impact the capital costs according to the amount
of excavation and earthwork required. Existing
lagoon retrofit in wetland systems would keep
the construction work to a minimum (USEPA,
2000). Local conditions, such as availability of
appropriate granular media, may influence the
cost of the wetlands. A range of capital costs is
proposed in this section, but should be used only
as an order-of-magnitude estimation, considering
that constructed wetland costs are site specific.

Operation and maintenance of constructed
wetlands require limited intervention from the
operator and can be compared with the operation
level of facultative lagoons (USEPA, 2000). The
principal items requiring the intervention of the
operator include water level adjustments and flow
control, maintenance of flow inlet and outlet
structures, aquatic vegetation management,
odour control, berm and dyke maintenance, and
monitoring program management.

A range of capital and O&M costs are provided
for two different flow rates in Table 5.6
(NovaTec Consultants Inc., 1996). Cost data are
adjusted to current values in Canadian dollars
using Engineering News-Record’s construction
cost index. The costs were generated for
treatment of secondary lagoon effluent, including
ammonia reduction. The capital costs are exclusive
of land purchases, additional conveyance of
effluent, contingencies and legal services
(NovaTec Consultants Inc., 1996). The authors
indicated that these cost data should be used
cautiously and only for comparison purposes
rather than for estimating actual construction
costs.

The constructed wetlands can be designed
with different models and calculations to achieve
different water quality treatment levels. In this
sense, treatment areas of wetland design at a
given flow rate may vary, and capital and O&M
costs will vary accordingly. Considering that
constructed wetlands are site specific, it is
advisable to perform construction and O&M cost
estimation for each wetland system upgrade
application.

5.5.3 Costs for Retrofit Process

Alternatives for Total Nitrogen

Removal

The retrofitting of existing activated sludge plants
with innovative hybrid technologies for enhanced
treatment and nutrient removal represents a cost-
effective upgrade option. A recent report (WERF,
2000) provided a summary of such an upgrade
based on a generic 38 MLD activated sludge
plant, retrofitted with different attached-growth
support media or immersed membrane separation
systems for enhanced nitrification. Various IFAS-
based hybrid process configurations, an MBBR
attached-growth process and an MBR suspended-
growth process configuration were comparatively
assessed. The basis for the design was to achieve
complete nitrification and total nitrogen
concentrations of <8 mg/L, without expansion
of the existing aeration tank volume of the generic
treatment facility.

Preliminary capital cost estimations were
reported for five specific retrofit cases that were
investigated (WERF, 2000):
� IFAS process configurations involving the

addition of rope media (Ringlace), sponge
media (Linpor from Lotepro) or free-moving
plastic media (Kaldnes);

ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 92

2406_E000-178_00.qx4  5/27/03  8:38  Page 92



93ammoniaTREATMENT PROCESSES FOR THE REMOVAL OF AMMONIA FROM MUNICIPAL WASTEWATER 

Biological Suspended Growth

Activated sludge
(i.e., single-stage extended
aeration process)

BIOLAC
[Parkson Corp.]

Membrane bioreactor (MBR) 
(i.e., immersed hollow fibre
membrane based; extended
aeration with anoxic zone) 

[Zenon Environmental]

Oxidation ditch
(extended aeration activated
sludge; triple ditch design; SBR
mode)

[USFilter Kruger Products]

Trickling filter (TF)

[Mass Transfer]

Biological Suspended Growth

Rotating biological contactor (RBC) 

[USFilter (Envirex) / John Meunier]

Submerged biological contactor
(SBC) 

[USFilter (Envirex) / John Meunier]

Capital cost:
9,240,000 $ 2

O&M cost:
not available

Capital cost:
1,330,000 $ 2

Concrete work:
1,600,000 $ 2

O&M cost:
470,000 $/year

Capital cost:
5,360,000 $ 1

O&M cost:
75,000 $/year

Capital cost:
7,120,000 $ 2

O&M cost:
311,000 $/year

Capital cost:
8,930,000 $ 2

O&M cost:
338,000 $/year

Capital cost:
15,000,000 $
O&M cost:
650,000 $/year

Capital cost:
3,540,000 $ 1

O&M cost:
72,500 $/year

Capital cost:
6,900,000 $ 2

O&M cost:
259,000 $/year

Capital cost:
7,440,000 $ 2

O&M cost:
282,000 $/year

Capital cost:
4,300,000 $ 1

O&M cost:
75,000 $/year

Capital cost:
4,180,000 $ 2

O&M cost:
156,000 $/year

Capital cost:
4,460,000 $ 2

O&M cost:
171,000 $/year

Scenario 1a: Two parallel trains, each including a Biolac aeration basin (55-day SRT) with 4.6-m SW depth and 15-ML volume.
Each basin comes with an integral InterClar secondary clarifier with weir, rake and 825 SCFM airlift sludge return pump.
Capital cost includes 4735 SCFM BioFlex aeration system with BioFuser devices and control valves, air supply piping, three 150 HP
blowers, control panel with motor starters, switches and timers. All equipment installed and civil works plus inspection, start-up
supervision and training included.
Influent pumping and pretreatment, DO measurement/monitoring are not included.

Scenario 1b: Four parallel aeration tanks (>15-day SRT) with 4.5-m SWD. Each aeration tank contains a 25% v/v upfront anoxic zone.
Each aeration tank contains 30 membrane cassettes with 446 m2 of surface area per cassette (module configuration: ZW500-C) for
a total surface area of 53 500 m2. Hollow fibre membranes are ultrafilters with nominal pore size of 0.035 µm. Each cassette is
aerated on a 10-second on/off interval at an airflow rate of 200 SCFM per cassette.
Capital costs include membranes, stainless steel membrane support frames, permeate headers, permeate pumps, recirculation
pumps, fine-bubble diffusers, sludge wasting pumps, blowers, VFDs and motor starters (but excluding MCC), PLC, instrumentation,
controls, on-site installation, commissioning supervision and operator training. Influent pumping station, preliminary treatment,
including fine screening, primary treatment and sludge treatment are not included. Civil works, freight, contractor fees and taxes
are not included.
O&M costs are based on membrane replacement, chemicals and electrical consumption. Manpower is not included.

Scenario 1a: One train with three interconnected oxidation ditches. No secondary clarification stage required. Each oxidation ditch is
65 m in length, 22 m in width, 11-m channel width, 4-m side water depth. Three influent weirs and 10 effluent weirs are installed per
train. Four brush aerators (rotors) are installed per ditch.
Capital costs include brush aerators (rotors), influent and effluent weirs, guiding masts for future installation of submersible mixers,
instrumentation and control system with PLC panel and field instrumentation (DO probes and ultrasonic sensors), field services
including installation inspection, initial start-up operation assistance and operation training. 
Influent pumping station, preliminary and primary treatment, and sludge treatment are not included. All civil works including water and
wastewater piping, interconnecting electrical wiring and conduit, installation and supervision, motor control equipment, field
terminations, power distribution equipment, motor starters, contactors, reversing contactors, local control panels and junction boxes
are not included.
O&M costs are based on brush aerators (rotors) electrical consumption. Manpower is not included.

Scenario 1a: Two parallel trains with two TFs per train. First-stage TFs are 681 m2 each (carbonaceous removal), 6.1-m media depth,
no recirculation required. Second-stage TFs are 461 m2 each (nitrification), 6.1-m media depth, no effluent recirculation required.
Interstage clarifiers are required between the first and second stages.
Scenario 1b: Two parallel trains with two TFs per train. First-stage TFs are 328 m2 (carbonaceous removal), 6.1-m media depth,
no recirculation required. Second-stage TFs are 393 m2 each (nitrification), 6.1-m media depth, no effluent recirculation required.
Interstage clarifiers are required between the first and second stages.
Scenario 2: Two parallel trains with one TF per train. TFs are 768 m2 each (carbonaceous removal and tertiary nitrification), 6.1-m
media depth, effluent recirculation is required with a ratio of 1:1 (Qrec./Qinfl.).

For all scenarios:
Capital costs are for stand-alone TFs including civil structures, speed-controlled rotary distributors, fans, media material, installation,
electricity and civil work. Influent pumping station, preliminary and primary treatment, interstage and final clarifiers, lift stations, treated
water recirculation pumps, optional sand filtration stage for polishing and sludge treatment are not included. The capital costs for the
stand-alone TFs are based on a factor of 2.5 × the media cost, as per the manufacturer indication. The factor will vary according to
the ground condition, tank shell material, etc.
O&M costs are based on energy consumption from the influent pumping station to the TFs, TF units influent rotary distributors,
fan operation and lift station operation between the first- and second-stage TFs (Scenarios 1a and 1b) or one treated water
recirculating pump (Scenario 2). Manpower is not included.